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Fig. 3. Mechanical properties of case-

hardened steel on the .gas-carburizing.
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Fig. 4. Result on bending test.
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Fig. 5. Result on torsion test.
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Effects of Heat-Treatment Conditions
on Mechanical Properties of High-
Carbon Low-Alloy Steels.
(Studies of high-carbon low-alloy steels—1)

Mamoru Nisainara, Taira Naxano
and Sodai KiTa.
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Table 1. Chemical compositions of samples tested. (%)

Marks Steels C | Si Mn P S ; Cu Ni Cr | Mo A%
R—l Cr-Mo-V Stéel (low-Si) 0°64 | 0°20 | O°64 | 0°013| 0°008|<<0*05/<< 005 1°54 | 0*37 | 0*23
R-2 Cr-Mo-V steel (high- Sl) 062 | 084 | 0°74 | 0°007| 0007} 0*06] 0°09 162 | 0°46 | 0°26
R-3 Ni-Cr-Mo-V steel 0°62 | 0°24 | 0°65 | 0*013| 0*013} 0°05| 1°22| 1°62 | 0°40 | 0°25
R-4 Cr-Mo steel (low-C) 073 | 0°20 | 0*39 | 0*014] 0°014{<C0"05| 0°06| 1°70 | 0°25 { O*11
R-5 Cr-Mo steel (high-C) 0°88 | 0°27 | 0*37 | 0°013] 0*013{<<0"05|<0*05| 1°73 | 0*24 a 0*11
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Fig. 1.

Mechanical properties at room temperature of hot-rolled and cold-rolled steels (Hs 40).
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Some Effects of Preliminary Heat
Treatmant on Reheat-Treated Struc-
ture of a Plain Carbon Steel.
(Relations between the conditions of heat
treatments and homogeneity of austenite— 1)
Takayasu Oxapa.
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